
State Pollutant Discharge Elimination System  
(SPDES) DISCHARGE PERMIT 

SIC Code: 4952 NAICS Code: 221320 SPDES Number: NY 002 8851 

Discharge Class (CL): 05 DEC Number: 3-3928-00026/00002 

Toxic Class (TX): T  Effective Date (EDP): TBD 

Major-Sub Drainage Basin: 13 - 01 Expiration Date (ExDP): TBD 

Water Index Number: H portion Item No.: 864 - 2 
Modification Dates (EDPM): 

Compact Area: IEC 

This SPDES permit is issued in compliance with Title 8 of Article 17 of the Environmental Conservation Law of New York 
State and in compliance with the Clean Water Act, as amended, (33 U.S.C. '1251 et.seq.) 

PERMITTEE NAME AND ADDRESS 

Name: Town of Stony Point Attention: 
Supervisor and Town Board 
[...]
EDP + 12 
months, 
annually 
thereafter 

Unless noted otherwise, the above actions are one-time requirements. 

F. Monitoring and analysis shall be conducted using sufficiently sensitive test procedures approved under 40 CFR Part 
136, unless other test procedures have been specified in this permit. 

mailto:WET@dec.ny.gov
https://www.dec.ny.gov/chemical/127939.html


Effective Date: TBD SPDES Number: NY 002 8851 
Page 20 of 20 

G. More frequent monitoring of the discharge(s), monitoring point(s), or waters of the State than required by the permit, 
where analysis is performed by a certified laboratory or where such analysis is not required to be performed by a 
certified laboratory, shall be included in the calculations and recording of the data on the corresponding DMRs. 

H. Calculations which require averaging of measurements shall utilize an arithmetic mean unless otherwise specified in 
this permit. 

I. Unless otherwise specified, all information recorded on the DMRs shall be based upon measurements and sampling 
carried out during the most recently completed reporting period. 

J. Any laboratory test or sample analysis required by this permit for which the State Commissioner of Health issues 
certificates of approval pursuant to section 502 of the Public Health Law shall be conducted by a laboratory which 
has been issued a certificate of approval. Inquiries regarding laboratory certification should be directed to the New 
York State Department of Health, Environmental Laboratory Accreditation Program. 



Permittee: Town of Stony Point Date: Date  v.1.19 
Facility: Town of Stony Point Sewage Treatment Plant Permit Writer: Kirsten Jedd-Barry 
SPDES Number: NY0028851   Water Quality Reviewer: Kirsten Jedd-Barry 
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 1 OF 24 

SPDES Permit Fact Sheet 
Town of Stony Point 

Town of Stony Point Sewage 
Treatment Plant 

NY0028851 



Permittee: Town of Stony Point Date: Date  v.1.19 
Facility: Town of Stony Point Sewage Treatment Plant Permit Writer: Kirsten Jedd-Barry 
SPDES Number: NY0028851   Water Quality Reviewer: Kirsten Jedd-Barry 
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 2 OF 24 

Contents 
Summary of Permit Changes .............................................................................................................. 3 

Administrative History ......................................................................................................................... 3 

Facility Information .............................................................................................................................. 4 

Site Overview .................................................................................................................................. 5 

Enforcement History ........................................................................................................................ 6 

Existing Effluent Quality ................................................................................................................... 6 

Interstate Water Pollution Control Agencies .................................................................................... 6 

Receiving Water Information ............................................................................................................... 6 

Impaired Waterbody Information ..................................................................................................... 7 

Critical Receiving Water Data & Mixing Zone .................................................................................. 7 

Permit Requirements .......................................................................................................................... 7 

Whole Effluent Toxicity (WET) Testing ............................................................................................ 7 

Anti-backsliding ............................................................................................................................... 8 

Antidegradation ............................................................................................................................... 8 

Discharge Notification Act Requirements ........................................................................................ 8 

Stormwater Pollution Prevention Requirements .............................................................................. 8 

Mercury ........................................................................................................................................... 8 

Biennial Pollutant Scan .................................................................................................................... 9 

Schedule(s) of Compliance ............................................................................................................. 9 

Emerging Contaminant Monitoring .................................................................................................. 9 

Schedule(s) of Additional Submittals ............................................................................................... 9 

OUTFALL AND RECEIVING WATER SUMMARY TABLE ............................................................... 10 

POLLUTANT SUMMARY TABLE ..................................................................................................... 10 

Outfall 001 ..................................................................................................................................... 10 

Appendix A: Regulatory and Technical Basis of Permit Authorizations ............................................. 16 

Regulatory References .................................................................................................................. 16 

Outfall and Receiving Water Information ....................................................................................... 16 

Interstate Water Pollution Control Agencies .................................................................................. 17 

Existing Effluent Quality ................................................................................................................. 17 

Permit Requirements ..................................................................................................................... 17 

Appendix B CORMIX Model.............................................................................................................. 22 

Low Flow Conditions ..................................................................................................................... 22 

Description of Outfall ..................................................................................................................... 22 

Model Design ................................................................................................................................ 22 

Results of Mixing Analysis............................................................................................................. 22 



Permittee: Town of Stony Point Date: Date  v.1.19 
Facility: Town of Stony Point Sewage Treatment Plant Permit Writer: Kirsten Jedd-Barry 
SPDES Number: NY0028851   Water Quality Reviewer: Kirsten Jedd-Barry 
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 3 OF 24 

Summary of Permit Changes 
A State Pollutant Discharge Elimination System (SPDES) EBPS permit renewal with changes 
requested by the permittee has been drafted for the Town of Stony Point Sewage Treatment 
Plant. The changes to the permit are summarized below: 

• Updated permit format, definitions, and general conditions 
• Updated the Permit Limits, Levels and Monitoring table to reflect effluent limits during 

construction 
• Added a new Permit Limits, Levels and Monitoring table with effluent limits effective post 

construction 
o Changed limit for flow from 1.0 MGD to 1.8 MGD 
o Updated the monthly average and daily maximum BOD5 loading limit 
o Updated the monthly average and daily maximum TSS loading limit 
o Added daily maximum effluent limitation for total mercury of 50 ng/L 
o Added Biennial Pollutant Scan 
o Changed limit for total residual chlorine (TRC) from 1.0 mg/L to 0.75 mg/L 
o Added Whole Effluent Toxicity (WET) action level of 6.3 TUa for acute invertebrate 

and vertebrate testing 
o Added WET action level of 100 TUc for chronic invertebrate and vertebrate testing 

• Updated the Stormwater Pollution Prevention Requirements 
• Updated the Mercury Minimization Program requirements 
• Removed the Inflow and Infiltration Management Program 
• Updated the Schedule of Compliance 
• Updated the Monitoring Locations and site schematic 
• Added a Schedule of Additional Submittals 

This fact sheet summarizes the information used to determine the effluent limitations 
(limits) and other conditions contained in the permit. General background information 
including the regulatory basis for the effluent limitations and other conditions are in the 
Appendix linked throughout this fact sheet. 

Administrative History 
3/25/2009 The last full technical review was performed and the SPDES permit was modified 

to update permit format, definitions, and general conditions, add mercury 
minimization requirements, add inflow and infiltration monitoring, reduce the total 
residual chlorine limit, update the disinfection season, and update the monitoring 
frequency for ammonia, nitrate, nitrite, and total Kjeldahl nitrogen (TKN). The 2009 
permit has formed the basis of this permit. 

The permit was administratively renewed in 2010 and again in 2015. The current 
permit administrative renewal was effective until 3/31/2020. 

3/31/2020 The current permit was allowed to stay in effect pursuant to SAPA1. 

9/7/2021 The Town of Stony Point submitted a request to modify the permit to expand the 
design flow from 1.0 MGD to 1.8 MGD.  

8/14/2023  The Town of Stony Point submitted a NY-2A permit application.  

1 State Administrative Procedures Act Section 401(2) and 6 NYCRR 621.11(I) 



Permittee: Town of Stony Point Date: Date  v.1.19 
Facility: Town of Stony Point Sewage Treatment Plant Permit Writer: Kirsten Jedd-Barry 
SPDES Number: NY0028851   Water Quality Reviewer: Kirsten Jedd-Barry 
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 4 OF 24 

The Notice of Complete Application, published in the Environmental Notice Bulletin and 
newspapers, contains information on the public notice process. 

Facility Information 
This facility is a publicly owned treatment works constructed in 1969 that receives flow from 
domestic users, with effluent consisting of treated sanitary waste. The facility was upgraded in 
1985 with the installation of a belt filter press and aerobic sludge holding tanks for sludge 
processing. The Cedar Pond Brook Sewage Pump Station was also constructed during this time 
to allow for the diversion of sewage to the Haverstraw Joint Regional Sewerage Board (HJRSB) 
under an intermunicipal agreement that ends in July 2025. The collection system consists of 
separate sewers. The facility does not have any significant industrial users (SIUs).  

The current 1.0 MGD treatment plant consists of: 
• Preliminary Treatment: Screening and grit removal 
• Secondary Treatment: Activated sludge with secondary settling tanks 
• Disinfection: Chlorine with dechlorination 

Sludge is aerobically digested and dewatered with a centrifuge and is disposed of offsite. 

The primary outfall (Outfall 001) is a 21” diameter submerged corrugated metal pipe. The outfall 
is not diffused and terminates approximately 25 feet from the shoreline. 

Flow Diversion to Haverstraw Joint Regional Sewer Board (HJRSB): The Town of Stony Point 
had entered into an Inter-Municipal Agreement (IMA) with the Haverstraw Joint Regional Sewer 
Board to treat up to 0.7 MGD (average daily flow) of the Town of Stony Point’s wastewater.  

Currently, the Town of Stony Point diverts an average of 0.04 MGD (maximum of 0.17 MGD) to 
the HJRSB treatment plant (SPDES # NY0028533) via the Cedar Pond Brook Pump Station. 

This IMA is set to expire on July 5, 2025 and is the main driver for the facility’s flow expansion 
proposal described below. 

The facility is planning the following upgrades/improvements: 
• Expansion of treatment plant capacity from 1.0 MGD to 1.8 MGD (in progress) 
• New raw sewage pumping capacities 
• Expanded raw sewage force main (in progress) 
• New headworks facility (in progress) 
• New automatic screening with bypass channel 
• Additional air pumping capacity for aeration basins (completed) 
• New circular clarifiers to replace existing clarifiers (in progress) 
• Additional return activated sludge (RAS) pumping capacities 
• Upgrading seasonal chlorination to seasonal UV disinfection (completed) 
• Additional air pumping capacity for aerobic digesters (completed) 

The facility accepts wastewater from the following municipalities: 
Municipality POSS # or SPDES # Collection System 

Town of Stony Point NY0028851 Separate 



Permittee: Town of Stony Point Date: Date  v.1.19 
Facility: Town of Stony Point Sewage Treatment Plant Permit Writer: Kirsten Jedd-Barry 
SPDES Number: NY0028851   Water Quality Reviewer: Kirsten Jedd-Barry 
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 5 OF 24 

Site Overview 

Stony Point 
WWTP 

Hudson River 



Permittee: Town of Stony Point Date: Date  v.1.19 
Facility: Town of Stony Point Sewage Treatment Plant Permit Writer: Kirsten Jedd-Barry 
SPDES Number: NY0028851   Water Quality Reviewer: Kirsten Jedd-Barry 
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 6 OF 24 

Enforcement History 
Compliance and enforcement information can be found on the EPA’s Enforcement and 
Compliance History Online (ECHO) website. 

Existing Effluent Quality 
The Pollutant Summary Table presents the existing effluent quality and effluent limitations. The 
existing effluent quality was determined from Discharge Monitoring Reports and the application 
submitted by the permittee for the period 8/1/2018 to 7/31/2023. Appendix Link 

Interstate Water Pollution Control Agencies 
Outfall(s) 001 is located within the Interstate Environmental Commission (IEC) compact area 
which places additional requirements in the SPDES permit. Appendix Link 

Receiving Water Information 
The facility discharges via the following outfalls: 



Permittee: Town of Stony Point Date: Date  v.1.19 
Facility: Town of Stony Point Sewage Treatment Plant Permit Writer: Kirsten Jedd-Barry 
SPDES Number: NY0028851   Water Quality Reviewer: Kirsten Jedd-Barry 
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 7 OF 24 

Outfall No. SIC Code Wastewater Type Receiving Water 

001 4952 Treated Sanitary Sewage Hudson River, Class SB 

Reach Description: The segment of the Hudson River at the point of discharge is classified as 
SB (6NYCRR 864.6 – Table I – Item 2). 

See the Outfall and Receiving Water Summary Table and Appendix for additional information.  

Impaired Waterbody Information 

The Hudson River segment (PWL No. 1301-0094) was first listed on the 1998 New York State 
Section 303(d) List of Impaired/TMDL Waters as impaired due to PCBs and other toxics from 
contaminated sediment. The segment continues to be listed as of the 2018 NYS Section 303(d) 
List. A TMDL has not been developed to address the impairment and, therefore, there are no 
applicable wasteload allocations (WLAs) for this facility. 

Critical Receiving Water Data & Mixing Zone 
Consistent with TOGS 1.3.1, the outfall information submitted in the application and detailed 
mixing zone form was used to develop a mixing zone model to establish dilution ratios for the 
water quality analysis. The model showed that mixing is driven by positive buoyancy of the 
effluent.  

Outfall 
No. 

Acute Dilution 
Ratio 

A(A) 

Chronic Dilution 
Ratio 

A(C) 

Human, Aesthetic, 
Wildlife Dilution Ratio 

(HEW) 
Basis 

001 21.1:1 100:1 100:1 CORMIX 

Critical receiving water data are listed in the Pollutant Summary Table at the end of this fact sheet. 
Appendix Link 

Model inputs and description can be found in Appendix B. 

Permit Requirements 
The technology based effluent limitations (TBELs), water quality-based effluent limitations 
(WQBELs), Existing Effluent Quality and a discussion of the selected effluent limitation for each 
pollutant present in the discharge are provided in the Pollutant Summary Table.  

Whole Effluent Toxicity (WET) Testing 
An evaluation of the discharge indicates the potential for toxicity based on the following criteria: 
Appendix Link 

• Treatment plants which equal or exceed a discharge of 1MGD. (#7) 

The requirement for WET testing is new. No previous WET data was available to perform a 
reasonable potential analysis. Consistent with TOGS 1.3.2, given the dilution available and 
location outside of the Great Lakes basin, the permit requires acute and if directed chronic WET 
testing. WET testing action levels of 6.3 TUa and 100 TUc have been included in the permit for 
each species. The acute action level for each species represent the acute dilution ratio times a 
factor of 0.3. Samples will be collected quarterly once every five years. 



Permittee: Town of Stony Point Date: Date  v.1.19 
Facility: Town of Stony Point Sewage Treatment Plant Permit Writer: Kirsten Jedd-Barry 
SPDES Number: NY0028851   Water Quality Reviewer: Kirsten Jedd-Barry 
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 8 OF 24 

Anti-backsliding 
The limitations contained in the permit are at least as stringent as the previous permit limits and 
there are no instances of backsliding. Appendix Link 

Antidegradation 
The permit contains effluent limitations which ensure that the best usages of the receiving waters 
will be maintained. The Notice of Complete Application published in the Environmental Notice 
Bulletin contains information on the State Environmental Quality Review (SEQR)2 determination. 
Appendix Link 

Discharge Notification Act Requirements 
In accordance with the Discharge Notification Act (ECL 17-0815-a), the permittee is required to 
post a sign at each point of wastewater discharge to surface waters, unless a waiver is obtained. 
This requirement is being continued from the previous permit. 

Additionally, the permit contains a requirement to make the DMR sampling data available to the 
public upon request. This requirement is being continued from the previous permit.  

Stormwater Pollution Prevention Requirements 
The facility is a publicly owned treatment works ≥ 1 MGD that requires SPDES permit coverage 
under 40 CFR 122.26 (b)(14)(ix). 

On 6/12/2023, the permittee submitted a Conditional Exclusion for No Exposure Form, certifying 
that all industrial activities and materials are completely sheltered from exposure. This condition 
must be maintained for the exclusion to remain applicable. The schedule of submittals also 
includes a due date for re-certification every five years as required by 40 CFR 122.26(g)(iii). This 
requirement is new.  

Mercury3 

The multiple discharge variance (MDV) for mercury provides the framework for NYSDEC to 
require mercury monitoring and mercury minimization programs (MMPs), through SPDES 
permitting. Appendix Link 

The facility is an EPA Major, Class 05, POTW and the permit includes requirements for the 
implementation of MMP Type I. 

Based on three data point(s), with a maximum value of 0.9 ng/L, collected as part of the 
application the facility is expected to meet the new daily max permit limit of 50 ng/L (with monthly 
sampling frequency). The limit represents the general level currently achievable (GLCA). The data 
collected will be used to establish an additional 12-month rolling average effluent limit during the 
next permit review.  

A mercury minimization program consisting of the following is also required: 